OPERATOR'S / PARTS
MANUAL

Snowblowers

Models

P-740 & P-740TRC P-860 & P-S60TRC
P-800 & P-SOOTRC P-862 & P-S62TRC

P-860-92 & P-860TRC-92
No. C186 04/2012



\Iﬁﬂ QUR WEBSITQ

FPWW (v
.pronovost.a
Copyright © Les Machineries Pronovost Inc., 2012

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

1
2

S o L

11
12

Item Page
Introduction 5
Safety 6
GENETAl SATELY ...eovviiiiiii ettt ettt ettt e et seenseennes 6
Safety I OPETALION ......eccvivvireieiieeieetesee e seeseesteseesseesseesaesseeseesseesseesseenseessesnsennns 6
Safety With Maintenance ...........cceeverierierierieseereeseereeseeseeseeesteesreesseesseesseessaesseenns 7
Safety N TIANSPOIL ...ecvievieiieiieie ettt ste et e e e sse et estaesseessaessaesseensaesseensennns 7
SAfEtY N STOTAZE ..o.vveveiereieriiecieeeerie sttt e e et te e e e saeste e be e seesseensaensaesseenseenns 7
Decals 8
SATELY DECALS ....ecvvieiieiieiieieee ettt ettt ettt et e et eebeebe e beenseensaenraens 8
Maintenance DECAIS .......cccuiviiiiiiiierieriere ettt e b e e re b e enseenne e 12
Assembly 13
General aSSEMDLY ......ccciiviiiiiiiiieee et ns 13
Start-up 14
Basic Start-up Procedures.........cocevierierierieriesieeeteieeeese et 14
Maintenance 15
General MAINLENANCE .........cccveviirieiieiie e ete et ereste e saesae et e sssesssesssessnessnessnennns 15
Maintenance on speed reducer (with chain) ..........cccoeeveeiiiiiniieiicceeeeeeee s 16
Storage 17
Trouble Shooting 18
Specifications 20
Parts List 21
Snowblowers P-740 P-800 P-860 P-860-92 ........cccccovveiiviieriienienienieeee e 21
Snowblowers P-740TRC P-800TRC P-860TRC P-860TRC-92.........ccccvevvvennnee. 24
SNOWDIOWET P-802 ......oeevieiieiieiteietetet ettt e e e sneessnenns 28
SNOWDIOWET P-8O2TRC ......oooiieiieiieiieieeie ettt st eseae e sssesnnas 31
CRULE CST7480 ..ottt sttt ettt et nes 34
Semi-industrial Chute PSIG-74806 .........ccccoeviiriiieiieiieieeie ettt 36
Industrial Chute PCG=74806 ........ccoveeiveriiiienieiieeie ettt e s ssaessee e 38
Industrial Chute PCT-7486-HDB .........cccocviiiiiinieieieeereeeesee et 40
OPLIONIS ...evveeiteete ettt et et et ete et e et e esseesbeasteasseseseessesssesssesssesssesssesssesssesssesssesssenssenses 42
P.T.O. Shaft 81T4-EG ...cuiiiiiiieeeeee ettt 45
P.T.O. Shaft 8202, 8202-1 ....oiuiiiieieieeieeeee ettt s 46
P.T.O. Shaft 92251 .ottt 47
GATr BOX 8251 .ttt ettt n 48
Speed redUCET 8348 ......ooiieiieiieiieeeeee ettt ettt ettt ssaestaestaesseenseenes 49
Cylinder25TROB .......ooeiieiieiieieeie ettt ettt et e e et et e e esseesseesseesseesseesseensaensesnseenes 50
CYINAEr ISPC32 ...ttt ettt ettt e e b e e be e e ensaensaenseenes 51
Hydraulic Motor MLH-250 & MLH-315.......ccciiiiiiiieiereereeeeseeeeee e 52
Torque Chart 53
Warranty 54






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for years to
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

.

Figure 1

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dealer.

NOW take a moment to enter the model, serial number
and the date of purchase of your Snowblower in the
space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 2.

Figure 2

MODEL: &
SERIAL NO: 25
DATE OF PURCHASE: £




SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «<SAFETY ALERT) is used in this manual and
on the safety decals on the Snowblower. It warns you of the
possibility of danger. Carefully read, understand and follow
all safety recommendations before operating the
Snowblower.

1) Careful operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

2) Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

3) Never let a child operate the Snowblower.

4) Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

5) Never operate the Snowblower with defective parts or if
damaged in any way. Have it repaired before operating.

6) Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 53.

7) Avoid wearing loose fitting clothing when working with
the Snowblower. These could get entangled in moving
parts of the equipment and cause accidents.

8 Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

9) Hydraulic fluids under pressure can damage your skin.
Do not use your hands to locate a leak.

10) Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

11) Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1) Be sure there are no obstructions around the equipment
and that no one stands near the equipment when in
operation.

2) Do not operate an engine in a confined or non ventilated
area.

3) Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

4) Wear adequate clothing when working in cold or windy
conditions.

5) Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

6) Before operating, make sure the P.T.O. is properly
installed and secured.

7) Before starting-up the Snowblower, make sure the auger
and drum areas are free of ice.

8) Put P.T.O. control in neutral position before starting
engine.

9) Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the
P.T.O.,, stop the engine and relieve all hydraulic pressu-
res.

11) Do not operate in excessive inclined conditions. Be
careful when turning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devices in place.

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

14) Never aim discharge chute towards people or animals.
This may cause serious injuries.

15) Always reduce operating speed in slippery conditions.

16) Be careful when backing-up, make sure you have good
visibility.

17) Always be on the lookout for objects which may enter

the Snowblower.

18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration.
Vibration is usually the indication of a problem.

19) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply
parking brake, stop engine and remove the key from the
ignition.

SAFETY WITH MAINTENANCE

1) Perform the Snowblower maintenance according to
recommendations contained in this manual.

2) Stop engine and relieve all hydraulic pressures before
doing inspection, maintenance or repairs.

3) Never perform any work under the Snowblower while it
is supported only by the tractor's hydraulic system. It
must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

1) On public roads, use proper safety lights and check
local regulations.

2) Be alert while driving on the road. Never carry
passengers.

3) Always disengage P.T.O. while moving from one area
of work to another.

4) TItis recommended to use both brake pedals
simultaneously for better control.

5) The recommended road speed should be such as to
maintain full control over steering and braking.

6) Be careful while backing up, make sure you have good
visibility.

SAFETY IN STORAGE

1) Provide adequate supports to prevent any accidental
overturning of the Snowblower.

2) Do not let children play in the area where the

snowblower is stored.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos

indicate where each one must be installed.

A DANGER

TO AVOID SERIOUS INJURIES:

POUR EVITER
DES BLESSURES GRAVES:

KEEP HANDS OUT OF THIS
DISCHARGE CHUTE.

GARDER LES MAINS ELOIGNEES
DE CETTE OUVERTURE.

KEEP HANDS, FEET AND
CLOTHING CLEAR OF
ROTATING AUGER.

GARDER LES MAINS, LES PIEDS
ET LES VETEMENTS ELOIGNES
DES VIS SANS FIN.

KEEP A SAFE DISTANCE AWAY FROM DRIVE LINE

(&2

WHEN ENGAGED. MAKE CERTAIN THAT ALL
GUARDS ARE IN PLACE BEFORE OPERATING.

SE TENIR LOIN DES ARBRES D’ENTRAINEMENT
EN FONCTION. S’ASSURER QUE TOUS LES
GARDES SOIENT EN PLACE AVANT LA MISE

EN MARCHE.

KEEP CLEAR OF EQUIPMENT WHILE IN OPERATION,

SE TENIR LOIN DE CET EQUIPEMENT LORSQU'IL

EST EN MARCHE.

Figure 3
Decal A

Partno.: 190-11671

190-11671

Figure 4

Figure 5
Decal B

| -

Figure 6
-8-

- FOR SAFE OPERATION, FOLLOW OPERATING

INSTRUCTIONS IN OPERATOR’S MANUAL.
STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED
BEFORE STARTING TO ADJUST OR LUBRICATE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE
FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.

POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE
LES INSTRUCTIONS DANS LE MANUEL D’OPERATION.

AVANT DE QUITTER LA MACHINE, ARRETER
LE MOTEUR.

ARRETER COMPLETEMENT LA MACHINE POUR
EFFECTUER ENTRETIEN ET L'AJUSTEMENT.

GARDER LES GENS ET LES ANIMAUX A UNE
DISTANCE SECURITAIRE.

GARDER TOUS LES ECRANS PROTECTEUR
EN PLACE. 190-07722

Partno.: 190-07722




DECALS (cont'd)

A\ ATTENTION

OPERATE ONLY WITH
540 rpm

POWER TAKE-OFF

N‘UTILISER QU’AVEC
UNE PRISE DE FORCE

540 rpm 190-11641

Figure 7

Decal C Partno.: 190-11641

If your snowblower is equipped with a reduction gear
box, the decal C will be the one shown below.

A\ ATTENTION

OPERATE ONLY WITH
1000 rpm
POWER TAKE-OFF

NUTILISER QU’AVEC
UNE PRISE DE FORCE
1000 rpm

190-11651

Figure8

Decal C Partno.: 190-11651

Decal D in Fig. 8 is located directly on the P.T.O.
shaft. It is not visible when the safety shield is in
place. It must never be visible when you operate the
equipment.

4\ DANGER

| SHIELD MISSING
D0 NOT OPERATE

ENVELOPPE PROTEGTRIGE
MANQUANTE
NE PAS UTILISER

4\ DANGER

Figure 9
Decal D

Part no.: A108

-9.



DECALS (cont'd)

4\ DANGER £\

ARBRE DE TRANSMISSION

TOUT CONTACT PEUT ETRE MORYEL

ROTATING DRIVELINE RESTEZ ELOIGNE -
CONTACT CAN CAUSE DEATH PEUT AGRIPPER VETEMENTS

KEEP AWAY! NE PAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DO NOT OPERATE WITHOUT DE L'’ARBRE DE TRANSMISSION, DU

ALL DRIVELINE, TRACTOR AND TRACTEUR ET DE LA MACHINE Figure 13
EQUIPMENT SHIELDS IN PLACE FIXER SECURITAIREMENT LES

DRIVELINES SECURELY DEUX EXTREMITES DE L'ARBRE DE
ATTACHED AT BOTH ENDS TRANSMISSION.

DRIVELINE SHIELDS THAT TURN | S'’ASSURER QUE LES ENVELOPPES
FREELY ON DRIVELINE PROTECTRICES TOURNENT LIBRE-
MENT SUR L'ARBRE DE TRAN-
SMISSION

AJUSTEMENT RECOMMANDE POUR
LES VALVES D'AMORTISSEMENT.
(IMPORTANT: LA PRESSION DOIT ETRE

EGALE DE CHAQUE COTE.)
 CHUTE: 1000 A 1200 PSI .
* TAMBOUR ROQTATiF: 1800 A 2000 PSI
Figure 10 ADJUSTMENT RECOMMENDED FOR
Decal E Part no.: A 109 CUSHION VALVE. (IMPORTANT: THE

PRESSURE MUST BE EQUAL ON
EACH SIDE.)

* GHUTE: 1000 TO 1200 PSI
* ROTARY DRUM: 1800 TO 2000 PSI

Figure 14
Decal G Partno.: 190-10991

Figure 11

//7/ ADANGER\\\

Figure 12
Decal F Part no.: A103

Figure 15
-10 -



DECALS (cont'd)

/ ATTENTION )

POUR UNE EFFICACITE MAXIMUM
DU RESSORT DE COMPRESSION,
AJUSTEZ CELUI-CI SELON LA

MESURE SUIVANTE.

FOR MAXIMUM EFFIENCY OF THE
COMPRESSION SPRING, ADJUST AS
PER FOLLOWING MEASUREMENT.

190—06651/

Figure 18
Decal J

Figure 16
Decal H

Figure 17

Part no.: 190-06651

-11 -

"4 ATTENTION

CETTE PORTE A ETE CONGUE _
POUR AMELIORER LA VISIBILITE
LORSQUE LA NEIGE EST '
POUDREUSE. RETIRER CELLE-CI
LORSQUE LA NEIGE EST
COLLANTE.

THIS DOOR WAS DESIGNED TO
HELP IMPROVE OPERATOR VISION
WHEN OPERATING IN POWDER
SNOW CONDITIONS. YOU MAY
REMOVE THIS DOOR WHEN
BLOWING WET SNOW.

190-07611

Part no.: 190-07611




DECALS (cont'd)

MAINTENANCE DECALS

The maintenance decals indicate the points requiring .;“
lubrication. Refer to maintenance section for more

details.

Figure 23 Part no.: A 106

ATTENTION

CHECK OIL LEVEL
Figure 20 Part no.: A 105 PERIODICALLY

A\ ATTENTION

CHECK OIL LEVEL
PERIODICALLY Figure 24
ENDURATEX XL EP-68/220 Decal L Partno.: 190-11581
OR EQ'UIVALENT

VERIFIER LE NIVEAU
D’HUILE PERIODIQUEMENT
ENDURATEX XL EP-68/220
OU EQUIVALENT 190-11591

80W90

VERIFIER LE NIVEAU
D’HUILE PERIODIQUEMENT
80W90

190-11581

.......

Figure21
Decal K Partno.: 190-11591

Figure 25

Figure 22

-12 -



ASSEMBLY

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2) Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 26).

3) If your snowblower is equipped with the optional
1000 to 540 RPM reducer, install it on the gear

box with the plate included (Fig. 27). H

4) Install P.T.O. shaft with the shear pin end onto the
Snowblower gear box. Then attach safety shield
support chain as shown (Fig. 28). WARNING:
The telescoping tubes of the drive shaft must
never be allowed to bottom out while maintaining
a minimum overlap of 6 inches.

5) Ifyouinstall a hydraulic cylinder on the chute
deflector, use model 25TROS cylinder.

6) When installing chute, grease the groove of the
UHMW slide in order to prevent the corrosion of
the rim of the chute.

Figure 27 7) Install the chute rotation mechanism.

Figure 28

-13 -



STARTING-UP

-

Figure 29

Figure 30

Figure31

1

2)

3)

4)

)

6)

7)

8)

9)

-14 -

START-UP PROCEDURES

Check oil level in gearbox and in speed reducer if
so equipped. Adjust to required oil level as per
drawing in Parts List section. Use SAE 80W90

oil.

Lubricate all points with a good quality
multipurpose grease.

Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 3" and 3 1/4" (Fig. 16).

Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 53.

Adjust skid shoes according to ground conditions
(Fig. 29).

Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 30).

Make sure of a 540 RPM input to your
snowblower.

Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 31).

In order to avoid damaging your snowblower,
adjust the speed of descent of your 3 point hitch to
prevent striking the ground too hard.

10) Adjust the hydraulic flow in order to have a good

control of the rotation speed of the chute.



MAINTENANCE

GENERAL MAINTENANCE

1) Wipe off all grease fittings with a clean cloth 9) Change gearbox oil once a year. Adjust to required

before adding grease in order to avoid injecting
dirt and sand.

oil level as per drawing in Parts List section. Use
SAE 80W90 oil.

2) Repair or replace damaged grease fittings. 10) Check all nuts and bolts once a year. If necessary

3) Lubricate all grease fittings every 8 hours of

use torque chart on page 53.

operation. 11) Standard scraper blades are reversible. Reverse

4) Oil drive chain every 8 hours of operation.

when one edge is worn out.

12) Always use recommended shear bolts.

5) Lubricate P.T.O. shaft as indicated below:

13) UHMW slides do not require lubrification except

at the end of the season in order to prevent corro-
sion of steel components that are in contact with
the UHMW material.

If your snowblower is equipped with the optional

speed reducer

Pull out the P.T.O. and lubricate between the two

tubes with low temperature grease. Drive line 14) After 10 working hours, the chain's adjustment (if

tubes must slide easily even in cold weather. Clean
off old hardened grease and apply fresh grease as
needed.

applicable) must be checked and every 100
working hours. Please refer to section: Mainte-
nance on Speed Reducer (with chains).

6) Check oil level in gear box once a month. Adjust 15) Check oil level in speed reducer once a month.

to required oil level as per drawing in Parts List
section. Use SAE 80W90 oil.

Adjust to required oil level as per drawing in Parts
List section. Use XL EP 68/220 oil.

7) Check tension of drive chain every 24 hours of 16) Drain the oil of the speed reducer once a year.

operation and adjust if necessary.

8) Check for tightness of bearing collars every 48
hours of operation.

-15 -

Adjust to required oil level as per drawing in Parts
List section. Use XL EP 68/220 oil.



MAINTENANCE (cont'd)

MAINTENANCE ON SPEED REDUCER (with chain)

It is extremely important that the chain inside the
chain box is tightened. A loose chain will add shocks
to the entire box (chain, sprockets, bearings and spline
couplings to gearbox).

Instructions for speed reducer (with chains) main-
tenance

This chain box has double functions.

1) Reduce angles at both ends of PTO in working
position by increasing the input shaft height of 8".

2) Increase PTO capacity by increasing speed from
540 RPM to 1000 RPM.

ADJUSTMENT OF THE CHAIN'S TENSION

After 10 working hours, the chain’s adjustment must
be checked. In order to do so, verify the backlash
between the input and the output shaft by turning the
input shaft in both directions while the output shaft
remains still. If there is a play of 10° or more, the
chain must then be readjusted as follows:

1) Remove PTO from the chain box.

2) Unscrew the 12 bolts 5/16" dia. (item #22)
from covers (items #7 and #15) around the
input shaft on both sides of the chain box (6
bolts on each side).

NOTE: Input shaft covers are eccentric with
outside of covers. Therefore by turning input
shaft cover, center to center distance of shafts
will be changed and thus, this will adjust the
chain’s tension.

3) With a hammer and a screw-driver or a chisel,
gently turn both covers in the same direction
until the next hole of the cover is in line with
the threaded hole of the chain box.
IMPORTANT: Make sure that the covers
are turned in the same direction and by the
same number of holes.

Otherwise, both shafts will not be parallel
and serious damages might arise.

4) Verify the backlash between both shafts, as
described above. If the difference is too high,
repeat the operation explained in point 3. If

the backlash is correct, reinstall the bolts and
the PTO.

5) Verify the backlash every 100 working hours.
MAINTENANCE ON SPEED REDUCER

1) Check oil level in speed reducer once a month.
Adjust to required oil level as per drawing in
Parts Listsection. Use XL EP 68/220 oil.

2) Drain the oil of the speed reducer once a year.
Adjust to required oil level as per drawing in Parts
List section. Use XL EP 68/220 oil.

- 16 -



STORAGE

1) Store the Snowblower in a cool, dry place.
2) Support the Snowblower with wooden blocks.

3) Keep all piston rods in the retracted position. This
will assure better protection against the elements.

4) Clean your Snowblower.

5) Thoroughly inspect all parts of the Snowblower.
Replace or repair worn or defective parts.

6) Touch-up or repaint if necessary.

7) Lubricate all points before storage.

-17 -




TROUBLESHOOTING

PTO. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

- Premature wear of U-joints and/
or bluish color of cross journals.

Insufficient lubrication.

Excessive working angle.

Follow lubrication
recommendations.

Replace defective U-joints.
Make sure the snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the snowblower further away
from tractor.

- Gripping or premature wear of
telescoping members.

Too much sliding under load.

Tube overlap too-short: minimum
recommended is 6".

Insufficient lubrication.
Contaminants (sand, etc.).

Avoid raising snowblower while
in operation.

Readjust 3-point hitch in order
to position the snowblower
closer to the tractor.

Follow lubrication
recommendations.

Replace defective telescopic
members.

- Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

Clean and grease.

Readjust 3-point hitch in order
to position the snowblower
further away from tractor.

- Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

Follow lubrication instructions.
Adjust chain to prevent
interference between guard &
equipment.

Replace worn or damaged
bearing rings.

- Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

Eliminate any interference
between tubes and equipment or
tractor.

Replace damaged tubes.

- 18 -




TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as usual.

- Tractor RPM too low.

- Gap too wide between impeller
blade tip and drum outlet wall.
- Insuffucient tractor HP.

Raise P.T.O. speed to a minimum
of 540 RPM.

Adjust impeller blades closer to
drum outlet (1/8" to 3/16").
Reduce travel speed.

- Frequent plugging of discharge
chute.

- Tractor RPM too low.

- Tractor RPM reduced too early
with snow still in the
Snowblower.

- Slippage of PTO clutch
mechanism.
- Wet snow condition.

Raise P.T.O. speed to a minimum
of 540 RPM.

Make sure the Snowblower is
completely empty before
reducing RPM, especially on
tractors with foot controlled
RPM.

Repare clutch.

Reduce travel speed.
Remove access panel.

- The impeller will not turn.

- Shear bolt broken on drive shaft.

Replace shear bolt.

- The auger will not turn.

- Shear bolt broken on drive shaft.

- Shear bolt broken on auger drive
shaft.

- Broken drive chain.

Replace shear bolt.
Replace shear bolt.

Fix or replace chain.

- The rotating drum will not turn.

- Ice accumulation.
- Wrong hydraulic connections.

Remove ice.
Check hydraulic connections.

- The rotating drum will not hold
it's position when blowing via
the spout

- Cushion valve setting too low

- Tension of the spring in drum
locking mechanism insufficient

Reset cushion valve up to 1800
psi (max)

Increase tension of spring by
adding shim(s)

- The chute will not turn.

- Ice accumulation.
- Wrong hydraulic connections.

Remove ice.
Check hydraulic connections.

-19 -




SPECIFICATIONS

GROUP 1l
P-740 P-800 P-860 P-862 P-860
Snowblower model .92

S b del P-740 P-800 P-860 P-862 P-860

IIRAS A I3 TRC TRC TRC TRC TRC-92

Horse power recommended (HP) min - max 35-65 40-65 50-75 50-75 50-75
Working width po. - (cm) 74" (188) 80" (203) 86" (218) 86" (218) 92" (234)
Cutting height po. - (cm) 34" (86.5) 34" (86.5) 36" (91.5) 41%" (105.5) 36" (91.5)

Height - Chute base po. - (cm)

373" (94.9)

373" (94.9)

39 %" (100.0)

39 %" (100.0)

39 %" (100.0)

Height - chute base, TRC model po. - (cm)

40 " (103.4)

40 " (103.4)

42 " (108.4)

42 " (108.4)

42 " (108.4)

Impeller diameter po. - (cm) 26" (66) 26" (66) 28" (71) 28" (71) 28" (71)
Depth of drum po. - (cm) 12" (30.5) 12" (30.5) 12" (30.5) 12" (30.5) 12" (30.5)
| Impeller blades 4 4 4 4 4

Size of impeller shaft po. - (cm)

196" (3.97)

196" (3.97)

196" (3.97)

196" (3.97)

196" (3.97)

Height - Impeller center po. - (cm)

16%" (41.9)

16%" (41.9)

17%" (44.5)

17%" (44.5)

17%" (44.5)

Impeller RPM 540 540 540 540 540
Number of augers 1 1 1 2 1
Main auger diameter po. - (cm) 23" (58) 23" (58) 23" (58) 23" (58) 23" (58)
Upper auger 13"/33 cm dia. - - - Std. -
Drive chain - main auger 80 80 80 80 80
0il bath sealed gear hox Std. Std. Std. Std. Std.
Chute rota- Manual - - - - -
tion mechanism  |Hydraulic (motor) Std. Std. Std. Std. Std.
Number of shear bolts 2 2 2 2 2
Hitch category 1&2 1&2 1&2 1&2 1&2
Balanced impeller Std. Std. Std. Std. Std.
Balanced auger Std. Std. Std. Std. Std.
Drum rotation for hydraulic motor Std. Std. Std. Std. Std.
1000 to 540 RPM reducer Opt. Opt. Opt. Opt. Opt.
Scraper | Standard steel - rev. Std. Std. Std. Std. Std.
blades Carbon steel 1/2" x 4" Opt. Opt. Opt. Opt. Opt.
Carbon steel 1/2" x 6" Opt. Opt. Opt. Opt. Opt.
Tivar Opt. Opt. Opt. Opt. Opt.
Stainless steel 1/2" x 4" Opt. Opt. Opt. Opt. Opt.
Adjustable | Standard steel Std. Std. Std. Std. Std.
skid shoes | Carbon steel Opt. Opt. Opt. Opt. Opt.
Stainless steel Opt. Opt. Opt. Opt. Opt.
Full flight auger (industrial) Opt. Opt. Opt. Opt. Opt.
Chute regular Opt. Opt. Opt. Opt. Opt.
semi-industrial Opt. Opt. Opt. Opt. Opt.
quick attach indust. Opt. Opt. Opt. Opt. Opt.
- extension 24" or 48" Opt. Opt. Opt. Opt. Opt.
industrial telescopic - - - - -
Deflector manual Opt. Opt. Opt. Opt. Opt.
hydraulic Opt. Opt. Opt. Opt. Opt.
Bearing [ ductile iron casting Std. Std. Std. Std. Std.
Lateral blades Opt. Opt. Opt. Opt. Opt.
P.T.0. (standard) No. 5 No. 5 No. 6 No. 6 No. 6
P.T.0. (optionnal) No. 6 No. 6 No. 8 No. 8 No. 8
Weight Ibs - (kg) 1190 (540) 1235 (561) 1294 (572) 1475 (670) 1344 (610)
1330 (599) 1372 (617) 1432 (644) 1609 (724) 1482 (674)

Design and specifications subject to change without notice.
[ |Shaded lines apply only to models with rotary drum (TRC).

-20 -




SNOWBLOWERS P-740 P-800 P-860 P-860-92

170-03733R1




SNOWBLOWERS P-740 P-800 P-860 P-860-92 (cont'd)

REF. PART # DESCRIPTION QTX
=3

o o0 o 9

288 3

a A o o

1 140-00922 Reversible scraper blade 1/2" x 4" X 67 3/4" Ig .cciviiiiiiiiiiiiii e 1 - - -
1 140-00932 Reversible scraper blade 1/2" x 4" X 73 3/4" Ig .ouiviiiiiiiiiiiii e - 1 - -
1 140-00912 Reversible scraper blade 1/2" x 4" X 79 3/4" Ig .cc.oviiiiiiiiiiiiiiieee - -1 -
1 140-09492 Reversible scraper blade 1/2" x 4" x 85 3/4" Ig .c..cviiiiiiiiiiiiiiiie - - -1
2 319-38310 Plow bolt 7/16" x 1%" Ig + nut & lock washer ..............cooiiiiiiiiiii 7 8 8 9
3 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon IoCKNUT ......vniiiiiiiiiie e 2 2 2 2
4 140-10862 2] 2 Vo] TP PP 1 1 - -
4 140-10872 2] 2 Tt PP PPRT PPN - -1 1
5 300-38310 Bolt 7/16" NC x 1 1/2" Ig + two-way locknut.........cooiiiiiiiiee 4 4 4 4
6 300-44490 Bolt 5/8" NC x 4 1/2" Ig + nylon loCKNUL ........ooiiiiiiiiii e 2 2 2 2
7 110-05491 Skid Shoe (Fght SIAE) «.evuieeeee e e e 1T 1 1 1
8 8112 LOCK PIN 1A e 2 2 2 2
9 140-01861 Skid Sh0ES 10CK .. eniei e 2 2 2 2
10 300-44520 Bolt 5/8" NC x 5" Ig + Nylon 10CK NUL .....cuiuiiiiiii e 2 2 2 2
11 8219 1 0e] - To [ -U] o] o To ] o AP PP 1 1 1 1
12 300-40280 Bolt 72" NC x 1 1/4" Ig +lock Washer .........cociiiiiiiiiii 8 8 8 8
13 8220 100 - Te [-IK=T0] o] o Yo ) o A o1 [P P PP 1 1 1 1
14 8251 GEAr DOX T 27D ittt 1 1 1 1
15 Std. Hitch pin Clip B/8 2 e 3 3 3 3
16 8199 Adjustment plate for gear box 4+ 4 nuts 1/2" NC ..ot 1 1 1 1
17 140-10882 B-POINTS SIAE DA .ot e aaas 2 2 - -
17 140-23531 3B-POINS SIAE DA ..ot - -2 2
18 110-15052 Right 1oWer NiIitCh .. ..o et ee e ans 1 1 1 1
19 300-44355 Bolt 5/8" NC x 2 1/4" Ig + nulon 10Ck NUT ... 2 2 2 2
20 8004 PiN Category T & 2 ittt ittt e 2 2 2 2
21 8114-EG P T 0. Shaft TB0 et ettt ettt et et e e et a e eaaans 1 1 - -
21 8202 P.T.O. Shaft TBO ...t ettt et et e et et e e e e e e enaaans opt. opt. 1 1
21 9225-1 P.T.O. Shaft T8O ..t e e e e e e e e aaaaans - - opt. opt.
22 110-15051 Left IOWEr NItCh ..o e e 1 1 1 1
23 300-44550 Bolt 5/8" NC x 5% " Ig 4+ nylon lock NUt........cooiiiiiii e 2 2 2 2
24 110-15091 UPPET NITCRN L e 1 1 1 1
25 6466 Splined adaptor 1% "-19 (welded) ......coeieinieii e 1 1 1 1
26 110-05633 Auger drive shaft 26 5/8" Ig overall (includes no. 25) ........cccooiiiiiiiiiiiiiien, 1 - - -
26 110-05643 Auger drive shaft 29 5/8" Ig overall (includes No. 25) ........cccoviiiiiiiiiiiiiien, -1 - -
26 110-05653 Auger drive shaft 32 5/8" Ig overall (includes No. 25) .......cooviiiiiiiiiiiiis - - 1 -
26 110-13173 Auger drive shaft 35 5/8" Ig overall (includes no. 25) .......coovviiiiiiiiiiiiis - - - 1
27 300-50400 Bolt 1" NC x 3" Ig 4+ NYloN J0CK NUL ....vieiiiiiire e 1 1 1 1
28 300-32340 Bolt 1/4" NC x 2" Ig grade 5+ nylon lock nut ..o 1 1 1 1
29 160-26511 Bushing %" i.d. x 1 1/2" 0.d. X 3/8" Ig ceuininiiiiii e 1 1 1 1
30 110-07273 Sprocket #80 + shearplate (incl. no. 29, 31 and 32) .....ooiiiiiiiiiiiii e 1 1 1 1
31 160-26501 Bushing 1% " i.d. X 172" 0.d. X 5/8" g .eeuiuiiiiiiiii e 2 2 2 2
32 Std. Grease fitting % "-28 Straight ...... ..o 8 8 8 8
33 UCFD207-20 Bearing 1%" + flange & 2 grease fitting (straight) ..........cocooiiiiiiiiiiiens 3 3 3 3
34 110-03151 Skid Shoe ([eft SIAE) ..eneeieie e 1 1 1 1
35 190-01441 Chain #80 X 77 g et 1 1 1 1
35 26A80 Connecting link #80 ..o 1 1 1 1
35 59-80 Offset link (if reqUITE) ...cveieiii e a e aes 1 1 1 1
36 120-03316 Frame P-740 ... 1 - - -
36 120-03355 Frame P-800 .....iuiiiiiiii e -1 - -
36 120-03236 Frame P-8B0 .....iuiiiiiii et ane - -1 -
36 120-03416 Frame P-8B0-92 ... e - - -1
37 150-00381 IAIET CIBVIS PIN et ettt et e et a e ans 1 1 1 1
38 9287 IdlEr SPrOCKET #B0 ..uuiiiiii it e 2 2 2 2
39 336-48000 NUE 778 N C ettt ettt et eas 2 2 2 2
40 110-01211 Lo 1= PP UP PRI 1 1 1 1
41 110-01232 Threaded rod for idler adjustment + nut 7/16" NC .........coooiiiiiiiiiiieens 1 1 1 1
42 110-01221 Threaded tube for idler adjustment ............ocoiuiiiiiiiii s 1 1 1 1
43 9473 (00 0] o] d=ETS] ToT o TE=] o] T3 Vo [P R P 1 1 1 1
44 302-46400 Bolt 3/4" NC x 3" Ig (welded) + nylon locknut ..........ccoiiiiiiiiiien 2 2 2 2

-22 -



SNOWBLOWERS P-740 P-800 P-860 P-860-92 (cont'd)

REF.

45
46
47
48
49
50
51
52
52
52
52
53
54
55
56
57
58
59
60
61
61
61
61
62
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
82
83
84
85
86
87
88
89
90
91

PART #

110-11733
300-38250
300-40325
376-44000
346-45000
Std.

8374
110-20762
110-20772
110-20552
110-20962
130-02001
300-36250
8018

Std.
110-12421
FD207
uC207-20
8185

8023

8024

8025
110-13201
110-01872
110-01882
300-44310
8030
300-32280
140-10571
110-15291
300-38400
8149
110-01341
300-40310
140-09571
300-36250
323-36160
300-32220
300-36280
110-20811
336-38000
300-38310
110-44331
130-08162
MLH-250
MLH-315
8369
150-05961
Std.
360-40310
300-38250
150-12741
RSP-1/16x10 ORB
8393

8394

DESCRIPTION QTY
S

o 0 o 92

=8 8 &

a A o o

(O] 3T 11 o e 18 E-1 o 1 1 1 1
Bolt 7/16" NC x 1" Ig 4+ nylon 10ck NUt ..o 5 5 5 b
Bolt 1/2" NC x 1 3/4" Ig + nylon lock nut & flat washer 7/16" ...............ccceenni. 8 8 8 8
Flat Washer B/8 .. e 1 1 1 1
Nylon locknut 5/8" NC thin ... 1 1 1 1
ROII PIN B/T 8" X 2™ g teeiiti it e et 4 4 4 4
Adjustable clamp fastener (Welded) ......o.oveiiiiiiiiii e 1 1 1 1
Auger drive shaft QUAard .......o.oiii 1 - - -
Auger drive shaft guard ... -1 - -
Auger drive shaft guard ... - -1 -
Auger drive shaft guard ..o - - -1
Inside guard (WeIded) ......ouuieiiii et 1 1 1 1
Bolt 3/8" NC x 1" Ig + nylon lock nut & flat washer ............coooiiiiiiiiiiins 4 4 4 4
Inside guard (DOITEA) ....eeiiii e 1 1 1 1
Grease fitting 1/4" - 28 90 deg. «euiiiiieiiii e 2 2 2 2
Hinged P.T.O. Shroud ..........couiiiiii e 1 1 1 1
Flange for 2 grease fitting .......ocoouiiiiniiii 3 3 3 3
Bearing 1 1o oo 3 3 3 3
SProcket BOAB0 T 1 1A B cuiiiiinii e 1 1 1 1
AUGET P-740 i e 1 - - -
AUGEr P-800 ... -1 - -
AUGEr P-8B0 ...eeiiii e - - -
AUGET P-8BB0-92 ..ot - - 1
IMmpeller 26" @ 4 Dlades .....ouoiuiniiiii e 1 1 - -
IMmpeller 28" @ 4 Dlades .....ouoiuiniiiii e - - 1 1
Impeller cap screw 5/8" NC x 1 1/2" (ass. with lock-tite 242) + lock washer ...... 1 1 1 1
Square key 3/8" X 3/8" X 32" Ig weiiie i 1 1 1 1
Boulon 1/4" NC x 1 1/4" Ig + nylon locknut .......cocouiuiiiiii e 2 2 2 2
(27 o] [ o - 1 £ PPN 3 3 3 3
[ 0 T= T T T U T o] o Yo A PN 1 1 1 1
Bolt 7/16" NC x 3" Ig + Nylon IoCKNUL ....c.iuiiiiii e 2 2 2 2
U-shaped UHMW approx. 14" int. di@. ...ccouiiiiniiiiiiiii i 1 1 1 1
Retaining bracket .........ooiiuiiii 1 1 1 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ..............ccocoiiiiiiininn. 2 2 2 2
Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» MOTOr ....ovvvieiineiiiiieiee e eeeeans 2 2 2 2
Bolt 3/8" NC X 1" Ig + [0CKNUL «..eveiiitiiii e 4 4 4 4
Hexagonal socket set screw 3/8" NC X 3/8" Ig ...cuiuiiiiiiiiiiiiiieeeeea 2 2 2 2
Bolt 1/4" NC x 3/4" Ig + lock Washer ........coouiiiiiiiiii e 1 1 1 1
Bolt 3/8" NC x 1 1/4" Ig + flat washer .........coooiiiiiiiii e 2 2 2 2
O ¢ o1 o't o] do ] =V o] o Lo ] o AP TTR 1 1 1 1
NUE 7718 N C ettt ettt ettt e e et aeaaaeane 4 4 4 4
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut ........cooouiiiiiii e 4 4 4 4
SProCKET O t00TN . ouiuiiit i e 1 1 1 1
[C 10 o IR OO P PPN 1 1 1 1
Hydraulic "Orbit" motor + cushion valve ... opt. opt. opt. opt.
Hydraulic "Orbit" motor + cushion valve ... opt. opt. opt. opt.
Key for hydraulic "Orbit" mMoOtOr ......oeieieie e opt. opt. opt. opt.
Pin category 2 (top Of 3 POINT) .ouuieiiii i 1 1 1 1
[T T o T 11 Y 1 1 1 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut (thin) & flat washer 7/16" .................. 4 4 4 4
Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer3/8" ............ccociiiiiiiiiiiiinnnn. 3 3 3 3
Flat WasSher ... e aaas 4 4 4 4
Kit of 2 unidirectionals reStriCtOrS ........o.iiiiii i e opt. opt. opt. opt.
Storage tube for the operator's manual .........cooiiiiiiiiiiiiii 1 1 1 1
Large head pop rivet 3/16" dia. x 0.565" Ig....cceviiiiiiiiiii 2 2 2 2

-23 -




SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92

170-03743

sk ® %g©®
) S e
o Léof /
| DOEOE)
\ N .
\ /
gy ’
\ /

o/

-24 -



SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92 (cont'd)

REF.

OCONOOOOTPRWN==- ==

PART #

140-00922
140-00932
140-00912
140-09492
319-38310
1560-12741
323-36160
110-05491
8195
8196
8112
140-01861
300-44520
300-38310
MLH-250
MLH-315
8199
110-12443
110-12433
300-44310
300-40280
Std.

8220
8219
8230

8231
8232

8251
140-10751
140-10691
110-15052
300-44355
8004
8114-EG
8202
9225-1
110-15051
300-44490
110-15071
300-50400
6466
110-05633
110-05643
110-05653
110-13173
300-32340
160-26511
110-07273
160-26501
Std.
UCFD207-20

DESCRIPTION

Reversible scraper blade 1/2" x 4" X 67 3/4" 19 .cuioiieiiiiiiiiiiiiiiiieeeens
Reversible scraper blade 1/2" x 4" x 73 3/4" 19 .cuiiiiiiiiiiiiiiiieeees
Reversible scraper blade 1/2" x 4" X 79 3/4" Ig .cuioiiiiiiiiiiiiiiieees
Reversible scraper blade 1/2" x 4" x 85 3/4" Ig.c.iciieiiiiiiiiiiiiiiieeees
Plow bolt 7/16" NC x 1% " Ig + nut & lock washer.............cccciviiiiiiinenn.
Flat washer 7/16" heavy-duty .......ccoiuiiiiiiiii e
Hexagonal socket set screw 3/8" NC x 3/8" Ig (2) .ooevviniiiiiiiiiiiiiiiiieeens
Skid shoe (right Side) .......oeiniiii s
U-shaped UHMW 3/8" x 7/8" x 84 5/8" Ig ...cccvviiiiiiiiiiiiiiiiiiea
U-shaped UHMW 3/8" x 7/8" X 91" Ig ettt
LOCK PIN T/ A s
SKid Sh0ES 10CK ..nvieie s
Bolt 5/8" NC x 5" Ig + nylon loCk NUt ....ccoviiiiiii e
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut .........coooiiiiiiiiiiieees
Hydraulic "Orbit" motor with cushion valve ...
Hydraulic "Orbit" motor with cushion valve ...
Adjustment plate for gear box + 4 nuts 2" NC ...ocoiiiiiiiiiiiiiiiiiiies
Rotary drum 26" @ ...c.ceiiiiii e
Rotary drum 28" @ ...
Bolt 5/8" NC x 1% " Ig + nylon lock nut ......ccociiiiiiiiie
Bolt %" NC x 1 1/4" Ig 4+ lockwasher ..........ccoviiiiiii e
Hitch pin Clip 582 o e
5100 = Te T I TU o o Yo o il o1 1 o PPN
o] =T LI U] o] o Yo o A PPN
(== T o Yo > =T U o Yo S
[ T=T= T o Yo > =T U1 o Yo S
UHMW flat washer 3/16" x 4 5/8" i.d. x 8 1/8" 0.d. ..eiviviviiiiiiiiiiiiiiieennns
GEar DOX T-27D o
B-POINtS SIAE DAr ..o s
B-POINtS SIAE Dar c.eieiiiii e
Right lower hitCh .....oeee e
Bolt 5/8" NC x 2 1/4" Ig + nylon lock NUt ......coevniniii e
Pin Category T & 2 .ot
P.T.0. Shaft TBO ..uieiiiii e
P.T.0. Shaft TBO ..uiuiniiieieie et eeene
P.T.0. Shaft T8O ..euiririiiiie i e e eeene
Left IoWer hitCh ...
Bolt 5/8" NC x 4 1/2" Ig + nylon lock NUt ......coeiininiiii e
UPPEr NI e s
Bolt 1" NC x 3" Ig 4+ nylon IoCK NUL ....ouiiiiiiiii s
Splined adaptor 1 %" - 19 (Welded) ...oovvriniiiiiiii e
Auger drive shaft 26 5/8" Ig overall (incl. # 31) ...oiviiiiien
Auger drive shaft 29 5/8" Ig overall (incl. # 31) ....oieiiiii e
Auger drive shaft 32 5/8" Ig overall (incl. # 31) ....oiriiiiien
Auger drive shaft 35 5/8" Ig overall (incl. # 31) ....ooiiiiiii e
Bolt 1/4" NC x 2" Ig grade 5 + nylon lock NUt .......cccvviiiiiiiiiiiiiieeeees
Bushing 1/4" i.d. x 1 1/2" 0.d. X 3/8" Ig euiuiiiiii e
Sprocket #80 + shearplate (incl. # 34, 36 & 37) coviiiiiiiiiiiiiii e
Bushing 1 1/4" i.d. x 1 1/2" 0.d. X B5/8" Ig .oivvvviriiiiiiiii e,
Grease fitting 1/4"-28 Straight ......ccoeiiiiiiiii e
Bearing 1 1/4" + flange & 2 grease fitting (straight) ............cocoiiiiiiiiiininnns

-25 -

O O
€ o
5 &
g O
n ®
a a
1 -
-1

7 8
8 8
4 4
1 1
1 1
2 2
2 2
2 2
8 8
. opt.

. opt.

1 1
1 1
8 8
8 8
3 3
1 1
1 1
1 1
1 1
1 1
2 2
1 1
2 2
2 2
1 1
opt

1 1
2 2
1 1
1 1
1 1
1 -
-1

1 1
1 1
1 1
1 1
9 9
3 3

QTY
&

Q O
£
s s
© ©
o o
‘] -
-1
8 9
8 8
4 4
1 1
1 1
2 2
2 2
2 2
8 8
opt. opt.
opt. opt.
1 1
1 1
8 8
8 8
3 3
1 1
1 1
1 1
1 1
1 1
2 2
1 1
2 2
2 2
1 1
opt. opt.
1 1
2 2
1 1
1 1
1 1
1 -
-1
1 1
1 1
1 1
1 1
9 9
3 3




SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92 (cont'd)

REF.

39
40
40
40
41
41
41
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
57
57
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
77
77
77
78

PART #

110-03151
190-01441
26A80
59-80
120-03336
120-03376
120-03256
120-03396
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
302-46400
110-11733
300-38250
300-40325
376-44000
346-45000
8369
8374
110-20792
110-20622
110-20532
110-20802
130-02001
300-36250
8018
300-36250
110-18441
300-32220
300-38341
300-44550
130-08471
Std.
150-01542
1560-02561
309-32016
160-03952
Std.
130-14151
FD207
uc207-20
8185
8023
8024
8025
110-13201
110-01872

DESCRIPTION

Skid shoe (I6ft SIde) ...cueviie s
Chain #80 X 77" Ig et aaas
Connecting Nk #BO ....e.uieii i
Offset link #80 (if required) ........cooeiniiiii e
Frame P-740TRC ..o
Frame P-800TRC ...ttt aas
Frame P-860TRC .....uiiiiii e
Frame P-860-92TRC .....uiiiiiiiii e e as
IdIer ClEVIS PIN .t e
Idler sprocket #80 ... .o
NUT 778" N C e ettt et a e eens
Lo | = PP
Threaded rod for idler adjustment + nut 7/16" NC ...,
Threaded tube for idler adjustment ..........c..ooiiiiiiiii e
COMPrESSION SPIINQ «ueieieiit ittt ettt et e et e e e e e araeeaeneeees
Bolt 3/4" NC x 3" Ig (welded) + nylon locknut ...,
Chain QU ... e
Bolt 7/16" NC x 1" Ig + nylon lock NUt .....ooiiiniii e
Bolt 1/2" NC x 1 3/4" Ig + nylon lock nut & flat washer 7/16" ................
Flat washer B/8 " ... s
Nylon locknut 5/8" NC thin ...
Key for hydraulic MOTOr .....ouiiie e
Adjustable clamp fastener (welded) .........coooiiiiiiiiiiii
Auger drive shaft guard ..o
Auger drive shaft guard ..o
Auger drive shaft guard ...
Auger drive shaft guard ..o
Inside guard (welded) .......ccooiniiiii e
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ............ccoiiiiiiiiiiinanns
Inside guard (DOIted) .......ouoiieii e
Bolt 3/8" NC x 1" Ig + lock washer ........ccoiiiiiiiiii e
(015 071 f 4 aTo) o] g U] o] o Yo ] o A PPN
Bolt 1/4" NC x 3/4" Ig + lock washer ......cccooiiiiiiiiii e
Bolt 7/16" NC x 2" Ig (full length thread) + lock nut .........c.coceiiiiiiiiinens
Bolt 5/8" NC x 5 1/2" Ig + nylon locknut ..........cviiiiiiiiiii e
WVASIET ...
LY NG PN e e
Latch pin - drum 10CK ...
0T PP
Bolt M8 x 1.25 x 16 mm Ig + lock washer ..........coooiiiiiiiiiiie
Body - drum lock (welded on frame) .........ccoiiiiiiiii
Grease fitting 1/4" - 28 90 deg. ..ucuviniiiii i
Guard MouNtiNg Plate ...c.veii e
Flange for 2 grease fitting ......oveiniiiii s
Bearing 1 A o
Sprocket BOAB0 T 1 A B ouiuieie ittt eeas
AUGEE P-740 e
AUGEr P-800 ... e
AUGET P-8B0 ...t e
Auger P-860-92 ... e
Impeller 26" @ 4 blades .......ouiuiiiiii s

—~ - & o - P-740TRC

= T O D ON_, NN, NN -,

S, A WW LN _,N A a N =220 -,

« = = = = P-800TRC

—_

S O ON SN S NN =,

—_

L R W WL, N, N a0 DN,

—_

QTY
>

0 O
o o
5 5
8 @
o o
1 1
1 1
1 1
1 1
‘] -
-1
1 1
2 2
2 2
1 1
1 1
1 1
2 2
2 2
1 1
2 2
8 8
1 1
1 1
opt. opt.
1 1
’] -
-1
1 1
4 4
1 1
8 8
1 1
2 2
1 1
2 2
1 1
1 1
1 1
1 1
2 2
1 1
2 2
1 1
3 3
3 3
1 1
1 -



SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92 (cont'd)

REF. PART # DESCRIPTION QTY
&
QO O O 0O
C @£ &
E FE FE FE
888
o ®
o o a a
78 110-01882 Impeller 28" @ 4 bBlades ......ueieii e - - 11
79 300-44340 Impeller cap screw 5/8" NC x 2" Ig (ass. with lock-tite 242)

F 1OCK WaSHET .. e T 1 1 1

80 130-14143 Hinged P.T.O. Shroud ........ouiuiii e eeas
81 130-29511 Stop block for drum lock (welded on drum) ......ccoooiiiiiiiiiiii e - -
81 130-29501 Stop block for drum lock (welded on drum) ......ccooviiiiiiiiii e - - 11
82 8030 Square key 3/8" X 3/8" X 312" Ig weuiniii e 1T 1 1 1
83 300-38310 Bolt 7/16" NC x 1 1/2" Ig + two-way locknut .........cooiiiiiiiiiiiiieas 4 4 4 4
84 140-10571 Back pPlate ... 3 3 3 3
85 300-32280 Bolt 1/4" NC x 1 1/4" Ig + nylon IoCKNUL ........ouininiiii e 2 2 2 2
86 110-15291 HOOSES SUPPOIT ettt 1T 1 1 1
87 8298 Spacer 3/4" i.d. X 17" 0.d. X /16" Ig «eneneneniiii e 1 1 1 1
88 140-10851 Brace 3/8" X 1 1/2" X 32 /16" Ig «eueniiiiiiie e 1 1 - -
88 140-10651 Brace 3/8" X 1 1/2" X 34 /16" Ig «eueniiiiiiie e - - 101
89 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon I0CKNUL ......c.ouiniiiiiiie e 2 2
90 130-29321 Guard for riNg gear SEGMENT .. ...iuieieii ittt e e e e e e eeens 1 1 - -
90 130-29151 Guard for riNg gear SEGMENT ......uuieieiiie ittt et e e e eaa e eeens - - 11
91 300-40280 Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer ............................ 4 4 4 4
92 336-38000 NUL 7718 N C ettt ettt eaeans 8 8 8 8
93 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ............................ 2 2 2 2
94 300-38400 Bolt 7/16" NC x 3" Ig + nylon locknUt .......cooiiiniiiiii e 2 2 2 2
95 110-01341 Retaining bracket .......ocouieiiiii s T 1 1 1
96 8149 U-shaped UHMW approx. 14" @ iNt. ...o.oiiiiiiiiiiiii e 1T 1 1 1
97 300-36280 Bolt 3/8" NC x 1 1/4" Ig + Flat washer ..o 2 2 2 2
98 130-08162 (CTUE: 1 £ E PP PPPPN 1T 1 1 1
99 140-09571 Spacer 1/8" x 1" x 3 1/4" Ig for "Orbit" mMotor ........cocviiiiiiiiiieens 2 2 2 2
100 110-20811 "Orbit" MOTOr SUPPOIT «.ueeei et 1T 1 1 1
101 110-44331 SProcket 9 t00th ...ue e 2 2 2 2
102 150-05961 Pin category 2 (top of 3 POINT) coeviiiii e 1T 1 1 1
103 Std. ROI PN B/ 16" X 2" g inieieitite ettt aeens 2 2 2 2
104 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut (thin) & flat washer 7/16" .........ccccovenee. 4 4 4 4
105 300-38250 Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8" .......c..coiiiiiiiiiinnnnn. 3 3 3 3
106 RSP-1/16x100RB Kit of 2 unidirectional restriCtors ........oooiiiiiiii e opt. opt. opt. opt.
107 8393 Storage tube for the operator's manual ... T 1 1 1
108 8394 Large head pop rivet 3/16" dia. X 0.565" Ig ...cceiviiiiiiiiiiiiees 2 2 2 2

-27 -



SNOWBLOWER P-862

170-03755R1




SNOWBLOWER P-862 (cont'd)

REF.

CoOoONOOP~,WN =

PART #

140-00912
319-38310
140-10872
300-38310
110-05491
8112
140-01861
300-44520
8219
300-40280
8220

8251

Std.
110-05321
140-23531
110-15052
300-44550
8004

8202
9225-1
110-15051
300-50400
110-15091
6466
110-05653
300-44355
300-32340
160-26511
110-07273
160-26501
Std.
UCFD207-20
110-03151
190-11821
26A80
59-80
120-03277
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
300-46400
110-11733
300-38250
300-40325
376-44000
346-45000
Std.

8374
110-20552

DESCRIPTION

Reversible scraper blade 1/2" x 4" x 79 3/4" Ig «.ovvevviniennnnn.
Plow bolt 7/16" NC x 1%" Ig + nut & lock washer ................
Brace 3/8" x 1 1/2" X 32 1/16" 19 cevinieiiii e
Bolt 7/16" NC x 1 1/2" Ig + two-way locknut .......................
Skid shoe (right side) .....ccovviiiiiiii
LoCk PIN /4 s
Skid Sh0€S [0CK ..ueuviie i
Bolt 5/8" NC x 5" Ig + nylon locknut..........coveieiiiiiiiiinenene.
£33 o] = T LT U o] oY} o 4P
Bolt 72" NC x 1 1/4" Ig +lock washer ........c.coveiiiiiiiiiinininene.
3] o] = T [IK=TUT o] o Yo o Al o o PP
GBAN DX wiuiitiiii i
Hitch pin clip 5/82" e
Adjustment plate for gear box + 4 nuts 1/2" NC ...................
3-points SIde Dar ....civiiiii i
Right lower hitch ...
Bolt 5/8" NC x 5 1/2" Ig + nylon locknut ..........ccoviiiiiiiennnnt.
Pin category T & 2 ..o
P.T.O. Shaft TBO ...viviiiii e
P.T.O. shaft T8O ..ot
Left lower hitCh ...
Bolt 1" NC x 3" Ig + nylon locknut .........ccoviiiiiiiiiiinenene,
Upper hitCh ...
Splined adaptor 1% " - 19 splines (welded) .............ccoovieininnin.
Auger drive shaft 32 5/8" Ig overall (includes no. 23) .............
Bolt 5/8" NC x 2 1/4" Ig + nylon locknut ...........cccoivivinininnnns
Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut ........................
Bushing %" i.d. x 1 1/2" 0.d. X 3/8" Ig.eeiiiiiiiiiiiiiiiiiiieieenen
Sprocket #80 + shearplate (includes no. 27, 29 and 30) ........
Bushing 1% " i.d. x 172" 0.d. X 5/8" Ig .eeevvvieiiiiiiiiiiieeene
Grease fitting % "-28 straight ......cccooviiiiiiiiiie
Bearing 1% " + flange & 2 grease fitting (straight) ................
Skid shoe (left Side) ..uviiiiiiii
Chain # 80 X 109" Ig «eueiiiiiiiiir e
Connecting link #80 .. ..o
Offset link #80 (if required) .......coviiiiiiiiiii e
Frame P-862 ...
Idler Clevis Pin ... s
Idler sprocket #8O0 .....ciiiiiiiii
NUTL 7/8" NC it e e e

Threaded rod for idler adjustment + nut 7/16" NC.................
Threaded tube for idler adjustment ..........cccviiiiiiiiiiiiiieenn.
(01e] 00101 =TT 1 To] aT] o] 1 0 To PP
Bolt 3/4" NC x 3" Ig (welded) + nylon locknut ..............cccenene.
Chain QUArd ...
Bolt 7/16" NC x 1" Ig + nylon locknut ...........cccooviiiiiiiinennnn.

Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16"

Flat washer 5/8" ...
Nylon locknut 5/8" NC thin ......oviiiiiiiiiii e
Roll pin B/16™ X 2" g tuineeiiei e
Adjustable clamp fastener (welded) ......c.coviiiiiiiiiiiiiins
Augerdrive shaftguard .......c.cccooiiiiiiiiiiii

_NN_2N_L, W2, 0~_NNMNN=-=0—-0 =

P LS RN A ama OON PN aaNNWmmamamaa I, a N = aAarf




SNOWBLOWER P-862 (cont'd)

REF.

51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
91
92
93
94
95
96

PART #

130-77211
300-36250
110-42541

8030
150-13911
130-77191
300-46460

RSP-1/16x10 ORB

300-38250
300-40310
300-32280
140-10571
110-15291
300-44490
300-40310
Std.
110-12421
FD207
uc207-20
8185

8025
110-42522
190-11811
150-12741
110-01882
300-44310
300-38400
8149
110-01341
300-40310
140-09571
300-36250
323-36160
300-32220
300-36280
110-20811
336-38000
300-38310
110-44331
130-08162
MLH-250
MLH-3156
8369
150-05961
Std.

8393

8394

DESCRIPTION

Inside guard (Welded) .......vuieieiii ittt eaes 1
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer..........c.cooiiiiiiiiiie 4
Inside guard (DOIEA) .....vivieieii i 1
Square key 3/8" X /8" X B2 Ig wueiuii i 1
[TV T =T G Yo T- o= 1
Diverter reinforcing Washer ... 1
Bolt 3/4" NC x 4" Ig 4+ nylon [oCKNUT ... e e 1
Kit of 2 unidirectional reSTIHCTONS . ..ciuii e opt.
Bolt 7/16 NC x 1" Ig + nylon locknut & flat washer 3/8" ........ccoiiiiiiiiiiiiins 3
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer 7/16" ........c.cooiiiiiiiiiiiins 4
Bolt 1/4" NC x 1 1/4" Ig + nylon locknut ..o 2
BaCK Plate ... e aas 3
L 0T TSI o] o Yo AP 1
Bolt 5/8" NC x 4 1/2" Ig 4+ nylon 1oCKNUL ......oeiviiiii e 2
Bolt1/2" NC x 1 1/2" Ig + nylon loCKNUL ....ceieiiiie e 2
Grease fitting 1/4" - 28 90 dEg. ..uiviriiieii i e 2
Hinged P.T.O. Shroud ....couiiiiii i e e e e 1
Flange for 2 grease fitting .....cooviiiii e 5
Bearing 1 o e 5
SProcket BOASBO T T a4 @ oottt 1
LOWET @UGET P-8B 2 ... ittt ettt ettt et 1
UPPEr @UQGET P-8B2 ..ot 1
SProcket 80A 24 T 1 B o e 1
Flat washer 7/16" heavy-dULY ....couiuiieiii e 4
IMpeller 28" @ 4 Dlades . ..oviieiiiii i e 1
Impeller cap screw 5/8" NC x 1 1/2" Ig (ass. with lock-tite 242) + lock washer ...... 1
Bolt 7/16" NC x 3" Ig 4+ nylon [0CKNUT ....ceeniii e 2
U-shaped UHMW approx. 14" int. di@. «..ccooeiniiiiiiii e e e 1
Retaining bracket ... s 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer............c.cooiiiiiiiiiens 2
Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» MOtOr ......cccvviiiiiiii e 2
Bolt 3/8" NC X 1" Ig 4 T0CKNUL «.eeetitit et eeeens 4
Hexagonal socket set screw 3/8" NC X 3/8" Ig .coviuiiiiiiiiiiii e 2
Bolt 1/4™ NC x 3/4" Ig + T0CKNUL ..eniieiii e 1
Bolt 3/8" NC x 1 1/4" Ig + flat washer .......cocoiiiiii e 2
O T4 o Th A oy To do ] =10 ] o] o o & NN PP 1
N T B G N[ O TP 4
Bolt 7/16" NC x 1 1/2" 1g + nylon IoCKNUL ..o 4
SProCKet O 100t .o e 1
LU - 1 o PP 1
Hydraulic "Orbit" motor + cushion valve ... opt.
Hydraulic "Orbit" motor + cushion valve ..o opt.
Key for hydraulic "Orbit" mMOTOr ...couiiriiii e opt.
Pin category 2 (top Of 3 POINt) ..o 1
Lynch pin 174" X T 3 4 e e 1
Storage tube for the operator's manual ... 1
Large head pop rivet 3/16" dia. X 0.565" Ig «.cueuiuiiiiii s 2

-30 -



SNOWBLOWER P-862TRC

170-03765




SNOWBLOWER P-862TRC (cont'd)

REF.

OCONOOOPWN =

PART #
140-00912
319-38310
130-08162
323-36160
110-05491

8196
8112
140-01861
300-44520
130-29501
160-03952
110-05321
110-12432
300-44310
300-40280
Std.

8220
8219
110-02121
8232

8251
140-10691
110-15052
300-44550
8004
8202
9225-1
110-15051
300-44355
110-15071
300-50400
6466
110-05653
300-32340
160-26501
110-07273
160-26511
Std.
UCFD207-20
110-03151
190-13661
26A80
59-80
120-03298
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
302-46400
110-11733
300-38250
300-40325
300-46460
130-77191
150-02561
8374

DESCRIPTION

Reversible scraper blade 1/2" x 4" x 79 3/4" Ig..cccovviviennnnnnn.
Plow bolt 7/16" NC x 172" Ig + nut & lockwasher.................
[T o PPN
Hexagonal socket set screw 3/8" NC x 3/8" Ig .......coovviviinnnnns
Skid shoe (right side) ......coiviniiiii e
U-shaped UHMW 3/8" x 7/8" X 91" Ig «eeveiriiiiiiiiiiiiiiiieeens
LOCK PIN T/ A e
Skid Sh0eS 10CK ...viviiiii e
Bolt 5/8" NC x 5" Ig + nylon locknut ..........ccoiiiiiiiiiiennnne.
Stop block for drum lock (welded on drum) ..........ccoevviniininnn.
Body - drum lock (welded on frame) ........c.ccvveiieiiiiiiiiiiiinnns
Adjustment plate for gear box + 4 nuts 2" NC .........ccoevnne.
Rotary drum 28" @ ...covieiiiiii e
Bolt 5/8" NC x 17" Ig + nylon locknut ...........ccooviviiiiininnnns
Bolt %" NC x 1 1/4" Ig + lock washer ..........ccccoovvviiiininnnns

Hitch pin clip 5/32"

Storage SUPPOIT PIN cueeeiiieiii et eeees
S (o] £ Te [-ITU] o] o Jo ] o AN PPN
[ T=T= T o Yo =T U o Yo
UHMW flat washer 3/16" x 4 5/8" i.d. x 8 1/8" o.d. .............
GEAN DOX et
3-points Side Dar ....ceviii
Right lower hitCh .......coiniii s
Bolt 5/8" NC x 5 1/2" Ig + nylon locknut .............c.cooiieennnnt.
Pin category 1T & 2 ..o
P.T.O. shaft TBO ..ot
P.T.O. Shaft T8O ..ot
Leftlower hitCh ...
Bolt 5/8" NC x 2 1/4" Ig + nylon locknut .............cccooiieennnnt.
Upper hitCh ..o
Bolt 1" NC x 3" Ig + nylon locknut .......cccoovviiiiiiiiiiiiiees
Splined adaptor 1% "-19 (welded) .......coooveiiiiiie
Auger drive shaft 32 5/8" Ig overall (includes no. 31) .............
Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut .......................
Bushing 1/4" i.d. x 1 1/2" 0.d. X 5/8" Ig .evvvvviiiiiiiiiiennn,
Sprocket #80 + shearplate (includes no. 34, 36 and 37) ........
Bushing 1 1/4" i.d. x 1 1/2" 0.d. X 3/8" Ig «eeveiiiiiiiiiiiinans
Grease fitting 1/4"-28 straight .........coviiiiiiiieeeens
Bearing 1 1/4" + flange & 2 grease fitting (straight) ...............
Skid shoe (left Side) .....coviniiiiii e
Chain #80 X T1T" Ig euiniiii e
Connecting Nk #80 . ..vviiiiiii e
Offset INK #80 ...
Frame P-862TRC ..o e
Idler CleVis PN ..o
Idler SproCket #80 ....cuiiriiii i e
NUL 7/8" NC e
o 11
Threaded rod for idler adjustment + nut 7/16" NC .................
Threaded tube for idler adjustment .........cocvoviiiiiiiiiiiiiens
COMPreSSION SPIING wuvvieieitiereieer e raneaeans
Bolt 3/4" NC x 3" Ig (welded) + nylon locknut......................
Chain QUArd ......oeieiiii s
Bolt 7/16" NC x 1" Ig + nylon locknut ........c.ccooviviiiiiiinnns

Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16"

Boulon 3/4" NC x 4" Ig + nylon locknut ...........cccoieiiiiennnnn.
Diverter reinforcing washer ..........ccooiiiiiiiiiii e
PN
Adjustable clamp fastener (welded) ........cccoveviiiiiiiiiiiiie,

-32-

S, =2, OO NP, NN, 2,2, NN W, m, a0l A, a N, T aNN_,E NN, A, W00, =2 =2 a NN, 2, =200 -



SNOWBLOWER P-862TRC (cont'd)

REF.

57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111

PART #
110-20532
130-77211
300-36250
110-42541
1560-01542
130-08471
300-38341

Std.
300-32280
140-10571
110-15291
300-44490
300-40310
140-10651
300-38210

Std.
130-14152

FD207
uC207-20
8185
8025
110-42522
190-11811

RSP-1/16x10 ORB

110-01882
300-44340
130-14143
309-32016
8030
1560-13911
150-12741
300-38250
300-40310
Std.
150-05961
MLH-250
MLH-315
300-36250
300-38310
110-18441
8298
300-32220
130-29151
300-40280
8369
336-38000
300-40310
300-38400
110-01341
8149
140-09571
110-20811
110-44331
300-36280
8393
8394

DESCRIPTION

Auger drive shaft QUArd ..o
Inside guard (Welded) ......o.orieii i e
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ............cccoooiiiiiies
Inside guard (DOITEA) .......eiei e
Latch pin - drum TOCK ... e
R4 L] =T
Bolt 7/16" NC x 2" Ig (full length thread) + locknut ..........ccoviiiii e
LinCh Pin T/4™ X T B/4" g e et e
Bolt 1/4" NC x 1 1/4™ Ig 4+ Nylon IoCKNUT ... ..o e
1= Yo o] - (= 1N
| Lo LTI =T U T o] o T e
Bolt 5/8" NC x 4 1/2" Ig 4+ Nylon I0CKNUE ... . .cuuieiiii e
Bolt 1/2" NC x 1 1/2" Ig 4+ Nylon I0CKNUE ... ..uineiiii e
Brace 3/8" X 1 1/2" X 34 B/168" 1g «eeeiiiii e
Bolt 7/16" NC x 1 1/2" Ig + two-way l0CKNUL ..ot
Gease fitting 1/4"™ - 28 90 deQg. ..uuiiiiiiii et eaas
GuUArd MOUNTING Plate . .c.uieiiiit ittt e e e e et e e e e aa e
Flange for 2 grease fitting .oovui e
Bearing T 8 oo s
SProcket BOASO T T 4 B et ettt
Lower auger P-862TRC .. ...t
Upper auger P-8B2TRC .. .ottt ettt ettt
SPrOCKET BOA 24 T 1 A B ittt ettt e
Kit of 2 unidirectional reStriCtOrS ...o.viui it aaaeas op
IMpPEller 28" @ 4 Dlades . o.uiiiiiii ettt et aaaas
Impeller cap screw 5/8" NC x 2" Ig (ass. with lock-tite 242) + lock washer .....................
Pl 0. SNIOU .. et aas
Boulon Bolt M8 x 1.25 x 16 mm Ig + lock washer ...
Square Key 3/8" X /8" X 32 Ig iuiiiiiiii e
LD LAY 7T o Y Y o T T =Y S
Flat washer 7/16" heavy-AULY ......ooiiieiiii e et eeeas
Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8" ..o
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut (thin) & flat washer 7/16" ............coceiiiiienan.
ROIl PN B/ 1B X 2 ottt e
Pin category 2 (top Of 3 POINT) oueuiie e
Hydraulic orbit motor with cushion Valve ............coiiiiiiii e opt.
Hydraulic orbit motor with cuShion Valve .........c.oiiiiiiiii e opt.
Bolt 3/8" NC x 1" Ig + 10Ck WaSher ..o e 8
Bolt 7/16" NC x 1 1/2" Ig + nylon [oCKNUL ........ouiniii e 8
(@] o110 g0 (o] 881U o] o Yo o AP RPPT 1
Spacer 3/4" i.d. X 17" 0.d. X 916" Ig «. eneeeeieee s 1
Bolt 1/4" NC x 3/4" Ig 4 10CK WaASHET ... . e eens 2
1
4
t

[CIVE:Tde IR To] g g1aTe le [=T-T Y=o o o =T o (PPN
Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer ...,
Q=328 0 G © 1 o T3 S o ¢ Vo o ) opt.
N LU R PP
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ...
Bolt 7/16" NC x 3" Ig + nylon I0CKNUT ....cuiniiii e
RetainiNg braCKet ... .o e e
U-shaped UHMW approX. 14" @ Nt c.oiiieiiiiii et e e e e e ae e e e e e eneenens
Spacer 1/8" x 1" x 3 1/4" Ig for "Orbit" mMOtOr ......ccoeiriiiii e
RO T4 o 71 Al o9 To) o] g0 T o] o Yo} o AP PP
SPrOCKET O 100t .ot s
Bolt 3/8" NC x 1 1/4" Ig + flat Washer ...
Storage tube for the operator's manual ........cocoiiiiiiiiiii
Large head pop rivet 3/16" dia. X 0.565" Ig ..cieiiiiiiiiii e

N=_2NN=2N_2=2NDN P

-33 -




CHUTE CST-7486

-34 -

170-03271R1




CHUTE CST-7486

REF.

—
QOwWwooNOODOaOP~WN -

_
WnN -

14
15
16
17
17

PART #

110-04401
8370

8112

Std.

8210

Std.

8145

8146
110-01112
300-32250
140-13071
T-74104
TSB-74104
25TR0O8
6004

Std.
RSP-1/16x06 NPT
RSP-1/16x08 NPT

DESCRIPTION QTyY
UL DS ittt e 1
L0 T e 1= 1= T o Y P 1
(o Yo o 1o TN 1Y A (1 T PR opt.
Cotter PIN T/8 X 1 Ig et e 3
Chute defleCtor Pin ..o et 1
Cotter PiN 5/32" X 2" Ig (2) vue ittt opt.
Chute adjusting rod (1) «vuuie i e et e e e e opt.
Chute adjusting tube (1) ..o e opt.
Mounting SUPPOIt PIAte ...voeei e 1
Bolt 1/4" NC x 1" 1g. + nylonlocknut ... 2
HOSEesS MoUNtING PIATe ...nviiiii e e 1
Manual teleSCOPIC tUDE . ..uiii e e e opt.
Hose support fordeflector cylinder........ccovviiiiiiii e opt.
] 7 T 1 opt.
Clevis PIN T" X 3 T/8" 19 (2) tvitii it opt.
Hairpin COtter 7/8" (4) ittt opt.
Kit of 2 unidirectional restrictors 3/8" NPT .....ciuiiiiiiiiiii e opt.
Kit of 2 unidirectional restrictors 1/2" NPT ..ot opt.

-35 -




SEMI-INDUSTRIAL CHUTE PSIG-7486

- 36 -

170-03395



SEMI-INDUSTRIAL CHUTE PSIG -7486

REF.

—
QuOwooNOOOaPr~WN-=

_ e A
OCONOOPL,WN =

20
21
22
23
23

PART #

110-45361
110-22521
110-22511
140-14041
110-45611
8376
150-05311
378-36500
110-01112
300-32250
140-13071
8112
300-40380
Std.

Std.

8146

8145
T-74104
TSB-74104
25TRO8
6004

Std.

RSP-1/16x06 NPT
RSP-1/16x08 NPT

DESCRIPTION QTy
UL DASE vt e 1
LoWer ChUte deflECtOr ..o vt e 1
Upper Chute defleCtor ..o e 1
(O70] a1 aT=To3 i gV [ o o [N U 2
A CCESS PANE 1.ttt 1
Adjustable clamp fastener (welded) ... 1
SpacerforconNECtiNG rOd ... ... e e 2
R = 1] =Y P 2
[ [0 T T 3T U] o] o Yo AN 1
Bolt 1/4" NC x 1" 1g + nylonlocknut ..o 2
HOSE oI dOWN L.t e 1
0 Yo 148 o 11 T 2 1 opt.
Bolt 1/2" NC x 2 3/4" Ig + nylonlock nut & washer ............ccoiiiiiiiiiiiiien, 2
Grease firtting 1/4"-28 straight ..o 8
Cotter Pin 5/32" X 2" Ig (2) cueiniiii et e e opt.
Chute adjusting tube (1) ... e e opt.
Chute adjusting rod (1) ... et e e e opt.
Manual telescopiCTUDE .....o.viiiii opt.
Hose support for deflector cylinder.........coiiuiiiiiiiii e opt.
Y INAET e e opt.
Clevis PIN 1" X 3 T/8 M Ig (2) tuiirii i e e e opt.
Hairpin COtter 7/8" (4) ot e e opt.
Kit of 2 unidirectional restrictors 3/8" NPT ...t opt.
Kit of 2 unidirectional restrictors 1/2" NPT ...t opt.

-37 -




INDUSTRIAL CHUTE PCG-7486

-38 -

170-03415



INDUSTRIAL CHUTE PCG-7486

REF.

CoNOOOaPPON--

10
11
12
13
14
15
16
17
18
19
20
21
22
23
23
24
25
26
27
28
29
29

PART #

110-04441
Std.

8200
110-22961
110-23051
110-22511
110-22521
110-22564
140-14041
Std.
110-45611
8376
150-05311
300-32250
140-13071
110-01112
378-36500
300-40380
Std.

8112

Std.

8146

8145
110-23022
110-23062
T-74104
TSB-74104
25TR0O8
6004

Std.

RSP-1/16x06 NPT
RSP-1/16x08 NPT

30 RSP-1/16x10 ORB

DESCRIPTION QTyY
Chute adaptor with quick attach ... 1
HItCh PIn Clip B/ 3 2 ot e 2
Pin for quick attach (adaptor & eXteNnSioN) ......cceviuiiiiiiiiii i 2
EXtENSION 48" PRP-74806 . .voiiiiiiiii it ettt e et aaeaanes opt.
EXtENSION 24" PRP-74 862 oottt e e e opt.
[0 o3 7= gle [ 1= o o 1
[0 3V o 1= 1Yo o 1
(O T - o - 1= 1
(O 01 0 T=T o34 o] o 1 o o P 2
Cotter PIN T/8 X 1 Ig et 1
ACCESS PANEI 1.ttt e 1
Adjustable clamp fastener (welded) ........ooeiiiiiiiii i 1
Spacer for CoONNECLIONG IO ....uiuiii i e 2
Bolt 1/4" NC x 1" 1g. + nylonlocknut ... 2
HOSEesS MoUNtING PIAte ....viiiii e e 1
Mounting SUPPOIt PIAte ...voeeiiei e 1
LA =T 1= P 2
Bolt 1/2" NC x 2 3/4" Ig + nulon locknut & washer ..........c.coiiiiiiiiiie, 2
Grease fitting 1/4"-28 straight .......o.oiiiii s 8
(o Yo o 1o T 12 A (1 1 T PR opt.
Cotter pin 5/32" X 2™ 1 (2) unriniiie i opt.
Chute adjusting tube (1) ..o e opt.
Chute adjusting rod (1) «vuuie i et e e e opt.
Access panel forextensioNn PRP-7486 ........cciiiiiiiiiii i aaee s opt.
Access panel for extension PRP-7486-2 ........ccooiiiiiiiiii i opt.
Manual teleSCOPIC tUDE . ..uiiii i e e opt.
Hose support fordeflector cylinder.........ccoveiiiiii i e opt.
] 1 T [ opt.
Clevis Pin T" X 3 T/8" Ig (2) uriuiii i e opt.
Hairpin COtter 7/8 " (4) oot e opt.
Kit of 2 unidirectional restrictors 3/8" NPT .....ciiiiiiiiiiii e opt.
Kit of 2 unidirectional restrictors 1/2" NPT ..o opt.
Kit of 2 unidirectional reStriCtorS .. .uiiii i e 1

-39 -




INDUSTRIAL CHUTE PCT-7486-HDB

170-05213




INDUSTRIAL CHUTE PCT-7486-HDB

REF. PART #
1 110-41801
2 110-41781
3 346-36000
4 378-36500
5 Std.
6 140-13931
7 378-37500
8 150-05311
9 300-40340

10 300-40400
11 150-13181
12 300-40325
13 300-32250
14 140-13071
15 110-01122
16 8376
17 110-41731
18 110-41721
19 Std.
20 300-32325
21 150-12701
22 300-32370
23 TSB-74104-IND
24 Std.
25 6004
26 25TRO8
27 110-20611
28 110-04982
29 TSB-74104
30 190-08231
31 190-08241
32 9456-06-06
33 110-41701
34 110-41712
35 9406-04-04
36 110-41771
37 15 PC 32G
38 15 PC 32D
39 336-38000
40 300-36250
41 300-38385
42 110-36731
43 110-38322
44 110-38321
45 110-48041
46 130-08152
47 130-14282
48 190-13631
49 300-36280
50 300-40415
51 300-38400
52 150-12731
53 150-12741
54 300-32220
55 323-36160

DESCRIPTION QTy
[0 oY= o T8N =T L=1 1T o 1
o XVIVZ=T ot W] (= (1 (=Tt o GO PP 1
NYION IoCKNUL /8 o e et n e 2
RWasher 3/8" i.d. X T 1/2" 0.d. et e e e e 2
Grease fitting 1/4"-28 Straight .....ocoeieie e 12
(00T a T =T ot ] o oo [ 2
Washer 1/2" i.d. X T 3/8" 0.0, .ouiriiiii e 2
1] o F=Te1=1 48 o] o1 ] 1= Tex {1 T I o Yo NN 2
Bolt 1/2" NC x 2" Ig + nylon [0CKNUT ...c.viviiiiiiii e 2
Bolt 1/2" NC x 3" Ig + Nylon [0CKNUL ...oneniee e e 2
T R oY o3V 1110 Yo - 2
Bolt 1/2" NC x 1 3/4" Ig 4+ nylon IoCKNUT .....coeiviiiiii e 4
Bolt 1/4" NC x 1" Ig + nylon [0CKNUL ...cneniee e e 2
HOSES MOUNTING PlAtE viviniitiiiiii i e et ettt e e aeeeaan 2
Mounting support plate for upper eXtensSion ..........coiiiiiiiii e 1
L3 =T 0 o o 7= 1 (=1 1] 3
P AN ol eT Y130 [o Yo g e T gl U] o] o 1T g =3t q (= 11 Lo o S 1
(8] o] oL o) 4 {=T g [=] o] o [F PP 1
LyNCh Pin /18" X 1 /A i e e e 2
Bolt 1/4" NC x 1 3/4" Ig 4 nylon IoCKNUL .....cvirieii e 4
Pin for CYliNder .. e 2
Bolt 1/4" NC x 2 1/2" 1g 4 nylon IoCKNUL .....civinieiii e 2
HOSS SUPPOrt ON ChULE DASE ....eiiii i e e e e e e e anees 1
Hairpin COTEOr 7/8" (4) .. et et ettt e e e e 1
Clevis PIN 1" X 3 1/8" g (2) tuurie it e e et ae e e opt.
L3711 o 1= 1
HOSES MOUNTING PIAtE ..evvieitiiiei e 1
Mounting support plate for lower eXteNSION ... ..viviieiii i 1
Hoses support fordeflector Cylinder .......c.ooiiiiiiii e e 1
Hose 1/4" SAE TOOR2AT - 500 PSI X 63 1/2" g ..ivivieiiiiiiiiini e 2
Hose 1/4" SAE TOOR2AT - 500 PSI X 20 T/2" Ig euviuiniiiiiieiie e 2
"T" female 3/8" NPT swivel, female 3/8" NPT ..o e 2
Access door for loWer EXTENSION ... ... et et e e e eeeaens 1
oYYV =T =g (=Y o T To ] o TP PP 1
Elbow 90 degrees 1/4" NPT SWIVEl ... et 2
HeXagonal EXtENSION ... ..v e 1
Cylinder 1T 1/2" X B2 StrOKE 1uviriiiitii i e ae e es 1
Cylinder 1 1/2" X 32" STIOKE uuiiiiit i e e et eeas 1
N T 1 G L TP 4
Bolt 3/8" NC X 1" 1g + 10CK WaShET . c.cnee e 4
Bolt 7/16" NC x 2 3/4™ Ig + Nylon [0CKNUL ....cueneieiii e e e 4
SProcket Q100th ... e 1
IS ] 0T Lo = 1
RIGNt SPACET e e 1
Retaining bracket ... ... 2
B T3 A 4 o) o ] =T o Yo 1
(T T ] o 1
Antifriction riNG fOr CRUTE ... e 1
Bolt 3/8" NC x 1 1/4" + nylon loCKNUL ...cviiii e 2
Bolt 1/2" NC x 3 1/4" + nylon loCKNUL ...cviiii e 8
Bolt 7/16" NC x 3" + nylon locknuUt ... e 2
Flat washer 1/2" heavy-AULY ..ot e ae e e 16
Flat washer 7/16" heavy-AULY ....cciuiiiii i et eaeeaan 4
Bolt 1/4" NC x 3/4" Ig 4+ 10Ck @Sher ....ccoiiiiiiiiii 1
Hexagonal socket set screw 3/8" NC X 3/8" Ig «.vuviuininiiiiiiii e 2

-41 -




OPTIONS

170-02025R3

-42 -



OPTIONS (cont'd)

REF.
SIT1

N = = = -

T1

WWwWwwnMN

~
<

O WowowowowNyNNooooooiaoraorol BB P

PHD

1"
PST
12
13
PSHD
14
15

PART #

140-04051
140-04061
140-04071
140-13131
319-38310

319-38325
140-04111
140-04121
140-04131
140-13141

190-03431
190-03501
190-01311
190-05681
140-09341
140-09681
140-03971
140-13151
110-12971
110-13641
110-08321
110-20581
319-38370

140-15001
140-15011
140-15021
140-15031
333-40310
319-38310

110-05501
110-04681

110-24811
110-24812

110-45761
110-45762

O o
£ E
o O
S 3
o o
DESCRIPTION
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 67 3/4"............ 1
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 73 3/4" ............ -1
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 79 3/4" ............ -
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 85 3/4" ............ -
Plow bolt 7/16™ NC x 1 1/2" Ig +nut & lock Washer ...........cceeeerererecrrererescnrrereseanens 7 8
Plow bolt 7/16™ NC x 1 1/2" Ig +nut & lock Washer ...........ccceeeeverereerrrererescenereressanens 7 8
Scraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 67 3/4" ....... 1T -
Scraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 73 3/4" ....... -1
Scraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 79 3/4" .......
Scra